
• 

• 

Regional Wastewater Study 
For Eastern 

Orange County, Texas 

Prepared for 

Sabine River Authority 

In cooperation with 

Texas Water Development Board 

City of Bridge City, Texas 

City of Orange, Texas 

City of Pinehurst, Texas 

Orange County Water Control and Improvement District 
No.2 

Orangefield Water Supply Corporation 

Prepared by: 

(#1-1["3sCHAUMBURG & POLK,!NC. 

Firm Registration No. F000520 

December 2009 

ZZ :6 WV 61 83:1 O/OZ 



 
 

Regional Wastewater Study 
For  Eastern   

Orange  County ,  Texas  

 
 

Prepared for 

Sabine River Authority 
 

In cooperation with 

Texas Water Development Board 

City of Bridge City, Texas 

City of Orange, Texas 

City of Pinehurst, Texas 
[...]
summary of the ENR indexes from 1950 to 2009 is included. 
 
The breakdown of the costs by various process components was based on cost data from 
a new plant constructed in 1997 for the City of Groves, Texas.     



( 

. ,. . "i4k§)¢';'W~~/fE.gi~~ 

UfHted States 
EnvJronmental ProtectIOn 
Agency 

Water 

OffIce of 
Water Program OperatIons, 
Washington, DC 20460 

EPA/430/9.83~OO4 0t \ 
June 1983 

&EPA Construction Costs for 
Municipal Wastewater .. 
Treatment Plants: · 
1973-1982 



TECHNICAL REPORT 

CONSTRUCTION COSTS FOR 

WASTElJATER TREAH1ENT PLANTS: 1973-1982 

JUNE 1983 

Prepa red for 

U.S. Environmental Protection Agency 
Priority and Needs Assessment Branch 

Facility Requirements Division 
~ashington, D. C. 20460 

Project Officer: Dr. Hen H. Huang 

Contract No. 68-01-4798 

U ~ EVP.l -
,::., "VI"f:I'1!'1( r.t ,I P: J:2(;1,on Agency; 

Region V, L!brarv 
230 South Dearborn Street ,/ 
Chicago, illinois 60604 , 



Figure 
Number 

3.1 

3.2 

3.3 

3.4 

3.5 

3.6 

3.7 

TABLE 3.2 

SUMMARY FOR FIGURES 3.1 THROUGH 3.7 
NON CONSTRUCTION COST CURVES 

Title 

Planning NCC = 

Design NeC = 

Administrative/Legal NCC = 

Architectural/Engineering Basic Fees NCC = 

Other Architectural/Engineering Fees Nee = 

Project Inspection NCe = 

Contingency NCC = 

* NCC = Nonconstruction Cost 
C = Construction Cost 

3-7 

Cost Eguation* 

(5.77 x 10-1)eO. 79 

(3.45 x 10-1)CO.88 

(9.62 x 10-2)CO. 8O 

(1.26 x 10-1)CO.93 

(8.86 x 10-2)CO. 89 

(4.13 x 10-1)CO. 83 

(6.56 x 10-2)CO. 98 



w , 
w 
N 

-n 
Gl 
C 
::I) 

m 

'" ~ ..., 

f-(J) 

(/)0: 
o<t: 
()...J 

...J 

zo 
0 0 

f-ll.. 
()o 
:::> a:(J) 
f- Z 
(/)0 
Z -
O...J 

()=' ::;: 
~ 

10 
:~ 
-fo-
-fo-

--
--
-,. 

-f-

1.0 

NEW MECHANICAL PLANT 
AST WITH AMMONIA REMOVAL 

MODERATE SLUDGE HANDLING 

, . " . . 
EQUATION , 

C = (3.01 x 106)QO.74 , /' " 
/'/ ,,' STATISTICS -:L/ Sample Size = 9 
" R2 = 0.97 j; " F = 271 ~ ... l/ 

Data Range: 
" V 

V ... 
0.07 - 8.00 mgd .- .-

'" ~ " , 
,,~ 

" .- , 
, / 
// 
... 

L'" 
1-" V .- .-

.-v: " ,,"/ 
" 

~ ./' 
0.1 

om 

V" 
j;' 

0.1 1.0 

PLANT DESIGN FLOW 

CMGD) 

- -
-

10 



An equation in the above form is shown on each figure, including the numeric 
values for the constants a and b. While the equation is that of a 
1 ogari thmi c curve, it appears on the plots as a strai ght 1 i ne due to the 
logarithmic scales of both the horizontal and vertical axes. The exponent b 
in the equation is the slope of the line for each plot. A value of bless 
than one, which is the typical case, represents an economy of scale as unit 
costs, or costs per mgd, decrease with the larger design flows. 

To obtain a cost from any of the figures, the equation shown may be used to 
compute t~e construction cost for a given design flow of a proposed 
treatment plant or unit process. Alternately, the construction cost can be 
read directly from the graph by locating the given design flow on the 
horizontal axis. If the design flow is not known, a rule-of-thumb value of 
100 gallons per capita per day may be used in preparing preliminary 
estimates. 

In using first order costs, it is merely necessary to select the figure 
corresponding to the type of treatment plant for which a cost estimate is 
desired. The cost can be located from the figure as described above. In 
using second order costs, it will be necessary to know all unit processes in 
the proposed treatment plant process train to obtain a complete cost 
estimate, together with the appropriate second order plant component costs. 
Costs for individual unit processes and plant components should then be 
obtained from each corresponding figure and added togeth.er. Third order 
costs, if used, should be computed from the appropriate equation. Several 
examples are given in this section which help demonstrate these estimating 
techniques. 

4.2 ADJUSTING AND UPDATING COST ESTIMATES 

When the complete estimate has been obtained, it vlil1 then be necessary to 
adjust for regional and geographi c di fferences in construction costs. As 
explained in Appendix A, all data used for the figures in Section 3.0 were 
normalized to reflect average costs in the Kansas City/St. Joseph, Missouri 
area. Costs may be adjusted to other geographical areas using the area 
multipliers given in Table 4.1. To adjust costs to other areas, first 

4-2 



TABLE 4.1 

AREA MULTIPLIERS 
WASTEWATER TREATMENT PLANT CONSTRUCTION 

Atlanta 
Baltimore 
Birmingham 
Boston 
Charlotte 

Chicago 
Cincinnati 
Cleveland 
Dallas 
Denver 

Detroit 
Houston 
Kansas City 
Los Angeles 
Miami 

Milwaukee 
t·li nneapo 1 i s 
New Orleans 
New York 
Philadelphia 

Pittsburgh 
St. Louis 
San Francisco 
Seattle 
Trenton 

4-3 

0.85 
0.99 
0.83 
1.14 
0.71 

1.19 
1.04 
1.10 
0.86 
0.93 

1.11 
0.95 
1.00 
1.16 
0.85 

1.03 
0.95 
0.99 
1.29 
'1.13 

1.07 
1.16 
1.23 
1.16 
1.05 



select the city in Table 4.1 which is nearest the treatment plant location, 
or where the area of influence of the city encompasses the treatment plant 
location, and multiply the cost estimate by the corresponding area 
multiplier for that city. 

The resulting geographically adjusted cost estimate will be in third quarter 
1982 dollars. To update the cost estimate to current dollars, the EPA Large 

City Advanced Treatment (LCAT) Index or the Small City Conventional 
Treatment (SCCT) Index can be used as discussed in Appendix A. Costs may be 
updated by the following procedure: 

Total 
Geographically 

Adjusted Project X 
Cost 

Latest LCAl or SCCT Index 
for Desired Area 

3rd Quarter 1982 LCAT = Updated Cost 
or SCCT Index for Desired Area 

The LCAT and SCCT Indexes are now published semi-annually by EPA. 
plants at or above 15 mgd design flow should be updated using 

Costs for 
the LCAT 

Index, while costs for plants below 15 mgd should be updated using the SCCT 

Index. 

Several examples using the cost curves of Section 3.0 to obtain planning 
level cost estimates are presented below. For each cost item, the 
appropriate figure to be used from Section 3.0 is provided for reference. 

4.3 COST ESTIMATING EXAt'iPLES 

4.3.1 Example No.1 

Assume it is desired to estimate the cost of a new 10.0 mgd secondary 
treatment plant in the Boston, Massachusetts area. For this example, the 
total construction cost of the facility is obtained from Figure 3.8. The 

appropriate nonconstruction costs from Table 3.1 are then added. For 
purposes of these examples, the seven most common nonconstruction costs will 
be used (planning, design, administration/legal, AlE basic fees, other AlE 

fees, inspection, and contingencies) which together average 32 percent of 
the construction cost nationally. The reader should use appropriate 

4-4 



ENR Construction Cost Index 



Appendix B 



APPENDIX B – OPERATION AND MAINTENANCE COST DATA 
 
The United States Environmental Protection Agency study “Operation and Maintenance 
Costs for Municipal Wastewater Facilities” dated September 1981 was used in this 
study to develop estimate of operation and maintenance costs for wastewater 
treatment. Consolidation of flows to a single treatment process should result in a 
savings per unit of wastewater treated.  Figure 3.26 was used to develop operation 
and maintenance costs.  The costs developed in the above document were reported in 
1st quarter 1981 dollars.  The costs were adjusted to present value by use of a web 
based program that tracks costs based on inflation, www.usinflationcalculator.com  
The effective inflation is 132.3%.   
 
Two of the entities provided partial operation and maintenance budgets for the 
wastewater plant.  The plants are rated for 1.60 mgd flow and 7.0 mgd.  The data for 
the various components derived from the submitted data was as follows 
 
Summary of Operation and Maintenance Costs 

 1.60 mgd 7.0 mgd 
   
Personnel $144,281 $372,757
Sludge Disposal $48,391 $35,000
Testing $16,193  ------
Chemicals $34,438 $75,000
Repairs & 
Maintenance $31,655 $207,500
Electricity $77,119  ------
Misc. $7,592 $26,050

Total $359,669 $716,307
Permitted ADF 1.6 MGD 7.0 MGD
Cost/gallon $0.2248 $0.1023

 
Adjusting the 7.0 mgd flow for unreported testing and electricity, based on a 
percentage of 25%, would result in a total costs of $955,000.  By comparison, the 
use of data from the EPA study would reflect an operation cost of $378,000 and 
$1,172,000 for the 1.6 mgd and 7.0 mgd plants.   
 
Table 3.6 and Figure 3.31 are included for future reference in planning. 
 



&EPA 

United States Office of Water September 1981 
Environmental Protection Program Operations (WH-595) 430/9-81-004 
Agency Washington D C 20460 

Technical Report 

Operation and Maintenance 
Costs for Municipal 
Wastewater Facilities 

I." .j 'iifl~ 



TECHNICAL REPORT 

OPERATION & MAINTENANCE COSTS 
FOR MUNICIPAL WASTEWATER FACILITIES 

SEPTEMBER 1981 

Prepared For 

U. S. ENVIRONMENTAL PROTECTION AGENCY 
FACILITY REQUIREMENTS DIVISION 

WASHINGTON, D. C. 20460 

Project Officer: Dr. Wen H. Huang 

y 
U.S. EnvIronmental ProtecHon Agenoy 
RegIon 5 Ubrary (PL-12J) 
71 West Jaokson Blvd., 12th Roor 
ChIcago, IL 60604-3590 



,.., 
:::iE 
0 
f-...... 
CI) 
f-
CI) 

0 
Q 

:::iE 
w 0/$0:: , 
"" >-,.... 0 .... 

...1$ 

« 
::> 
z z « 
...I 
« 
f-
0 
f-

." -G> 
c: 
:0 
m 
(,) . 
I'V 
(3) 

., 
lot 

1136 

'" 19'-1 

I 
H)4 

193 

H}\...2 

TOTAL 0 & M COSTS vs DESIGN FLOW 
ALL TREATMENT LEVEL COMPOSITE 

SECONDARY, ADVANCED SECONDARY. AND 
ADVANCED WASTEWATER TREATMENT PLANTS 

I 
.,;II!' TO~: 1.03 X 10 5 QO·776 

•• rn: :79
1
2 

10L1 I I 
H12 1 10 

DESIGN FLOW (Qo) 

mgd 

1 },3 



TABLE 3.6 

r~AJOR Cot4PONENT COSTS AS A PERCENTAGE OF TOTAL O&M COSTS 

Note: All information for EPA and AMSA percentages obtained from Tables 4.8 and 4.9, respectively, 
of Reference 2. The associated costs were updated to 1st Quarter 1981. 



w , 
()1 
N 

." -G') 
c: 
:xl 
m 
CI) 

(u 
..... 

ST AFF SIZE vs DESIGN FLOW 
ADVANCED WASTEWATER TREATMENT PLANTS 

WITH LITERATURE COMPARISONS 

1.' I ' '" 
182 I '" d." a.·'" ,L .• " :; I 

...... I/) n '" 39 

§! \ L~ 
N c. 
Ci5 '0 Hi 

~ ~ I IJIIIP'1 ~, J¥i c: .%_, ,'. "~/" ~ ',f,,,,' 

• REFERENCE NO.9 (EPA) 
1 

-t 

11:,-1 
';> 

10-

.~~~~~~~~~~~~i'~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~:: iii , I • i ill 
1 

DESIGN FLOW (00) 

it) 1 

mgd 



Appendix C 



APPENDIX C –  EXISTING WASTEWATER PLANTS 
 
This appendix provides the data collected and analyzed for the four existing wastewater 
plants; Bridge City, Orange, Pinehurst and OCWCID No. 2.  Capital and operation and 
maintenance expenses were developed using the methodologies in Appendix A and B.  
The following is a summary of data included for each plant. 
 
Bridge City     

• Plant Condition Report 
• 30-Year Expenditure Schedule 
• Flow Data 
• Effluent Quality Review 
• TPDES Permit 

 
Orange     

• Plant Condition Report 
• 30-Year Expenditure Schedule 
• Flow Data 
• Effluent Quality Review 
• TPDES Permit 
• Influent Strength vs. Influent Flow 

 
Pinehurst     

• Plant Condition Report 
• 30-Year Expenditure Schedule 
• Flow Data 
• TPDES Permit 

 
Orange County WCID No. 2     

• Plant Condition Report 
• 30-Year Expenditure Schedule 
• Flow Data 
• TPDES Permit 

 
 



Bridge City 



REGIONAL WASTEWATER TREATMENT PLANT EVALUATION 
Participant Name: City of Bridge City 

PROJECT FLOWS: see attached letter of May 8, 2008 

PERMIT LIMITS 

Peak 2 Hour, 
ADF, mgd Imgd 

ADF, mgd Peak 2 -Hour, BOD TSS NH3 
Max. Day 
7 dayavg. 
Month, avg. 

PLANT CONDITION 

Structures: 
Screening 
Grit Chamber 
Primary Clarifier 
Trickling Filter 
Aeration Basin 
Final Clarifier 
Disinfection 

Chlorine 
De-Chlorination 
UV 

Digesters 
Mech. Dewatering 
Drying Beds 
Buildings 

/'" 1-

Type 
Est. Age SteellConc 

RIC 
1987 RIC 

RIC 
RIC 

1977 RIC 
197711987 RC 

1987 RIC 
1987 RIC 

RIC 
RIC 

1987 RIC 
STL 

1977 RIC 
RIC 

G:ISRAI12504\AnalysiS\Plant ConditionlWorksheetBridge City 

Anticipated Expenditures 
Condition 5 year 10 year 
Rank 1 - 5 

3 
3 

No 
No 
3 
3 
3 
3 
3 
--
3 

3-4 

3 

Comments 

Train unit - minor cracks. 
Train unit - minor cracks. 
Minor cracks to concrete. 

Minor cracks with efflorescence. 
Steel frame - dewater box. 
Used as secondary. 



PLANT CONDITION 

Est. Age 
Mechanical Equipment 
Screening 
Grit Removal 
Primary Clarifier 
Trickling Filter 

Aeration Basin 
Blowers 
Aeration Piping 
Aeration Distribution 

Final Clarifiers 
Disinfection 
Digester 
Dewatering 

Electrical 
Power 
Controls 

Manual/SCADA 
Influent Stormwater CL 1987 
Stormwater Gritter 1987 

G:\SRA\12504\AnalysisIPlant ConditionlWorksheetBridge City 

Type Condition 
Steel/Conc Rank 1 - 5 

2 
3 

No 
No 

3 
No 
No 
No 

2 
3 
2 
3 

3 
3 

RIC 3 
RIC 3 

5 year 10 year 
Comments 

Fine screens - seals leak, and need rehab. 

Surface mixers -10yrs. old, only 2 can 
operate at time to keep floc. 

Bridge units, one unit out of service for 2 yrs. 
Other unit minor rust. 
New unit to be replaced soon 
Surface Aerator - not running, gear box down 
Single filter box not able to keep up. 

No sludge drain off. 
Not used, Not effective in high flow. 



Note! 
(1) Rel>kt""mcntJeIl~ based u/>Of! a minimum 'l'emao"ning life e>;pt:a(lncy of 25,percen~ 

(2) Replacement ywrval"" hldudes additional 2011el'CIlnf fO'f ."'iti~cd COJUlrnction IU well as an ann"a! inflation ratIO of j·tleromt. 

(3) Annual e:</><miiturc payments based on a Z01Wf loon at an inflrresfTllre of S·per,ent. 

30-year Expenditure Schedule (3) 

City of Bridge City WWTP 

Present Value (FY-2009) of 30-yr Annual Expenditures Total $5,223,503 



~ ~ ~ ~ 

0 N ~ ill OJ 0 N ~ ill 

-b, , . ., .. "'A' __ '-'.J""".~ ~_., __ ,,," ~~_~,L",,_,... ",'." ,M ,_. ~_.",.,,,LM" M"" __ "~'A""""""",l-"<_,",_,",,"=",,,,,~"L,,,,",",(",,,,,",,,,,:;;,,.=._,L,..yJS!~ _,~,_I-

Jan-04 

Feb-04 

Mar-04 

Apr-04 

May-04 

Jun-04 

Jul-04 

Aug-04 

Sep-04 

Oct-04 

Nov-04 

Dec-04 

Jan-05 

t Feb-05 

;0 Mar-05 OJ ro 
of Apr-05 ;;U 
-; 0 0 S May-05 ~ G> !!!. 
~ 

0 m ::;' ;:l. Jun-05 
0 ::r () 

+ 
:;;: Jul-05 -I '" III -< 

'11 
~ Aug-05 

(5 Sep-05 :;: 

3' Oct-05 
CO 
.2; Nov-05 

Dec-05 

Jan-06 

Feb-06 

Mar-06 

Apr-06 

May-06 

Jun-06 

Jul-06 

Aug-06 

Sep-06 

Oct-06 

Nov-06 

Dec-06 



Effluent Quality 

Bridge City 

TPDES Permit 

Effluent Char. 
Daily Avg. 7-Day Avg. Daily Max Single Grab 

Imnlll Imnfl) (mnfl) (mnlll 
BOD 10 15 25 35 
TSS 15 25 40 60 

Chlorine 
1 N/A N/A N/A 

Residual (min) 
pH 6 N/A 9 N/A 

DO (min) 4 N/A N/A N/A 

Lab Results That Exceeds Permit 

Date Parameter Results Comments 
1/19/2002 BOD 29 >Daily Max; 0.05 Rain 

10/22/2002 TSS 42 >Daily Max; 1.8 Rain 
10/28/2002 BOD 32 >Daily Max; 5.6 Rain 
12/312002 TSS 42 >Daily Max; 3.8 Rain 
9/11/2003 BOD 29 >Daily Max; 3.5 Rain 
9/11/2003 TSS 72 >Daily Max; 3.5 Rain 

1/29-30/2004 TSS 46 >Daily Max; 2.5 Rain 
2/2-3/2004 TSS 74 >DailyMax 

2/11-12/2004 TSS 42 >DailyMax 
3/14-15/2004 TSS 41 >Daily Max 

9/24/2004 TSS 50 >Daily Max; 3.5 Rain on 9/23 
3/7-8/2005 TSS 49 >Daily Max; 1.0 Rain 
7/1712005 TSS 54 >Daily Max; 0.8 Rain 
7/5/2006 TSS 56 >Daily Max; 2.4 Rain 

9/21/2006 TSS 106 >Daily Max; 2.4 Rain 
10/26-27/2006 BOD 57 >Daily Max; 4.4 Rain 

12/21/2006 BOD 53 >Daily Max; 1.0 Rain on 12/20 
12/21/2006 TSS 60 >Dailv Max; 1.0 Rain on 12/20 

12/21-22/2006 BOD 40 >Daily Max; 0 Rain 
12/24-25/2006 TSS 62 >Daily Max; 0.7 Rain 
12/29-30/2006 TSS 56 >Daily Max; 0.1 Rain 

12/30/2006 TSS 48 >Daily Max; 0 Rain 



TEXAS NATURAL RESOURCE CONSERVATION COMMISSION 
P.O. Box 13087 

Austin, Texas 78711-3087 

PERMIT TO DISPOSE OF WASTES 
under provisions of 

Section 402 of the Clean Water Act 
and Chapter 26 of the Texas Water Code 

City of Bridge City 

whose mailing address is 

P.O. Box 846 
Bridge City, Texas 77611 

TPDES PERMIT NO. 10051-001 
[For TNRCC Office Use Only: 
EPA iD No. TX0025500] 

This is a renewal that replaces 
TNRCC Permit No. 10051-001 
issued November 15, 1996 and 

.. NPDES Permit No. TX0025500 
issued May 25, 1990. 

is authorized to treat and dispose of wastes from the Bridge City Wastewater Treatment Facility, SIC Code 4952 

located on Bower Drive, approximately 2,000 feet southeast of the State Highway 87 bridge over Cow Bayou 
within Bridge City in Orange County, Texas 

to an unnamed tributary; thence to Cow Bayou Tidal in Segment No. 0511 of the Sabine River Basin 
, 

only according with effluent limitations, monitoring requirements and other conditions set forth in this permit, as 
well as the rules of the Texas Natural Resource Conservation Commission (TNRCC), the laws of the State of 
Texas, and other orders of the TNRCC. The issuance of this permit does not grant to the permittee the right to 
use private or public property for conveyance of wastewater along the discharge route described in this permit. 
This includes, but is not limited to, property belonging to any individual, partnership, corporation or other entity. 
Neither does this permit authorize any invasion of personal rights nor any violation of federal, state, or local laws 
or regulations. It is the responsibility of the permittee to acquire property rights as may be necessary to use the 
discharge route. 

This permit shall expire at midnight, March 1, 2001. 

ISSUED DATE: JAN 072000 

, For the Commission 



City 01. _,dge City TPDES Permit No. k.~l-OOl 

EFFLUENT LIMITATIONS AND MONITORING REOUIREMENTS Outfall Number 001 

1. During th~' period beginning upon the date of issuance and lasting through the date of expiration, the permittee is authorized to discharge subject to 
the following effluent limitations: 

The annual average flow of effluent shall not exceed 1.6 million gallons per day (MGD); nor shall the average discharge during any two-hour period 
(2-hour peak) exceed 2,896* gallons per minute (gpm). 

Effluent Characteristic Discharge Limitations Minimum Self-Monitoring Reguirements 
Daily Avg 7-day Avg Daily Max Single Grab Report Daily Avg. & Daily Max. 
mg/l(lbs/day) mg/l mg/I mg/l Measurement Frequency Sample Type 

Flow, MGD "Report N/A Report N/A Continuous Totalizing meter 

Biochemical Oxygen 
Demand (5-day) 10 (133) 15 25 35 Two/week Composite 

Total Suspended Solids 15 (200) 25 40 60 Two/week Composite 

. Total Copper Report (Report) N/A Report N/A One/month Composite 

2. The effluent shall contain a chlorine residual of at least 1.0 mg/l after a detention time of at least 20 minutes (based on peak flow) and shall be 
monitored daily by grab sample. The permittee shall dechlorinate the chlorinated effluent to less than 0.1 mg/l chlorine residual and shall monitor 
chlorine residual daily by grab sample after the dechlorination process. An equivalent method of disinfection may be substituted only with prior 
approval of the Executive Director. 

3. The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units and shall be monitored once per week by grab sample. 
4. There shall be no discharge of floating solids or visible foam in other than trace amounts and no discharge of visible oil. 
5. Effluent monitoring samples shall be taken at the following location(s): Following the final treatment unit. 
6. The effluent shall contain a minimum dissolved oxygen of 4.0 mg/I and shall be monitored twice per week by grab sample. 
7. The annual average flow and maximum 2-hour peak flow shall be reported monthly. 

* See Other Requirement No.5, Page 26 

Page 2 



City of Bridge City TPDES Pennit No. 10051-001 

DEF1NITIONS AND STANDARD PERMIT CONDmONS 

As required by Title 30 Texas Administrative Code (TAC) Chapter 305, certain regulations appear as standard conditions in 
waste discharge permits. 30 TAC §§ 305.121 - 305.129, Subchapter F, "Permit Characteristics and Conditions" as 
promulgated under the Texas Water Code §§ 5.103 and 5.105, and the Texas Health and Safety Code §§ 361.017 and 
361.024(a), establish the characteristics and standards for waste discharge permits, including sewage sludge, and those 
sections of 40 Code of Federal Regulations (CFR) 122 adopted by reference by the Commission. The following text includes 